




EXPLORE H O M  E
™ 

UNIVERSAL 

INSTRUCTION SHEET 

ASSEMBLY INSTRUCTIONS U011210/ U01121FR/ U011SLQN UPH Bed Queen 50 

OPTION 1: MATTRESS WITH FOUNDATION 

Assembly Procedure: (Please follow the sketches below.) 

Parts List: 

Description QTY Description 

Side Rail (D) f 7 2 pcs 
Support Leg (G) 

Slat (H) 

Support bar (E) 2 pcs 
Bed Cover (L) 

Footboard (F) \ � 1 pc 

Side Rail Hardware List: 

1 Threaded bolt 5/16"x3" (Ellmll mmll> 8 pcs 5 Wrench

2 Curve washer 5/16" @ 8 pcs 6 Screw 

3 Spring washer 5/16" 0 8 pcs 7 Wood dowel 

4 Nut 5/16" � 8 pcs 

QTY 

rn 5 pcs 

5 pcs 

� 

1 set 

12mm t � 1 pc 

#8x1-1/4" ffi)=,=,- 10 pcs 

</>10x40mm � 4 pcs 

Step 3: Assemble siderail (C) to headboard (A) and footboard (B) using Threaded bolt (1), curve washer (2), spring washer (3), 

nut (4). Tighten all nuts securely with Wrench (5), but do not over tighten. 

Step 4: Assemble Support bar (E) to HB left side (B) and HB right side (C) using using Hex Head bolt (8), spring washer (9), 

flat washer (10). Tighten all bolts securely with Wrench (5), but do not over tighten the bolts. 

Step 5: Assemble each support leg (D) into each slat (E). 

Step 6: Attach each slat (E) on the side rails (C) using screws (6) as shown. Adjust the height of each support leg (D) by 

turning adjustable levelers located on the bottom of each support leg (D), clockwise to lower and counterclockwise to 
raise. 

Step 7: Assseble bed cover (L) to Bed. 

Assembly is now complete. 

Page 3 of 9 







EXPLORE H O M  E
™ 

UNIVERSAL 

INSTRUCTION SHEET 

ASSEMBLY INSTRUCTIONS U011210/ U01121FR/ U011SLQN UPH Bed Queen 50 

OPTION 2: MATTRESS ONLY - NOTE: CENTER RAIL SLAT 

ROLL AND HARDWARE SOLD SEPERATELY 

Parts List: 

Description QTY Description 

Center rail 

Side Rail (D) f , 2 pcs support (J) 

Slat roll (K) 

Support bar (E) 2 pcs 

Footboard (F) \ \ 1 pc 

Bed Cover (L) 

Center Rail (I) 1 pc 

Side Rail Hardware List: 

1 Threaded bolt 5/16"x3" (ElllDll Dlllllll 10 pcs 5 Wrench 12mm 

2 Curve washer 5/16" (!Jl 10 pcs 6 Screw #8x1-1/4" 

3 Spring washer 5/16" 0 10 pcs 7 Wood dowel ¢10x40mm 

4 Nut 5/16" � 10 pcs 

Step 3: Assemble Center rail support (G) into Center rail (F). 

QTY 

1 pc 

1 set 

1 set 

t. � 1 pc

ffi)m,m,=- 15 pcs

� 4 pcs

Step 4: Assemble siderail (C) to headboard (A) using Threaded bolt (1), curve washer (2), spring washer (3), nut (4). Tighten 

all nuts securely with Wrench (5), but do not over tighten. 

Insert the dowel (7) into the Headboard (A) as shown. Assemble Center rail (G) to headboard (A) using Threaded bolt 

(1), curve washer (2), spring washer (3), nut (4). Tighten all nuts securely with Wrench (5), but do not over tighten. 

Step 5: Assemble Support bar (E) to HB left side (B) and HB right side (C) using using Hex Head bolt (8), spring washer (9), 

flat washer (10). Tighten all bolts securely with Wrench (5), but do not over tighten the bolts. 

Step 6: Insert the dowel (7) into the Footboard (B) as shown. Assemble the footboard (B) to the Center rail (G) and the side rail 

(C) using Threaded bolt (1), curve washer (2), spring washer (3), nut (4). Tighten all nuts securely with Wrench (5),

but do not over tighten.

Step 7: Attach the slat roll (H) on the side rails (C) using screws (6) as shown. Adjust the height of center rail support (G) by 

turning adjustable levelers located on the bottom of center rail support (G), clockwise to lower and counterclockwise to 
raise. 

Step 8: Assseble bed cover (L) to Bed. 

Assembly is now complete. 

Page 6 of 9 



E X P L O R E H O M E'" u N IVE Rs AL

INSTRUCTION SHEET 

ASSEMBLY INSTRUCTIONS U011210/ U01121FR/ U011SLQN UPH Bed Queen 50 

OPTION 2: MATTRESS ONLY 

Assembly Procedure: (Please follow the sketches below.) 

STEP 3 

B 

, I 

',,,, 7 ,, 
.... _______ .,,,,..,,,. 

C 

Page 7 of 9 

-----..... 
', 

',,, 

STEP 4 



E X P L O R E H O M E'" u N IVE Rs AL

INSTRUCTION SHEET 

ASSEMBLY INSTRUCTIONS U011210/ U01121FR/ U011SLQN UPH Bed Queen 50 

STEP 5 

2 

A 

C 

Page 8 of 9 




	U011210-AI （1-9）
	U011210-AI （2-9）
	U011210-AI （3-9）
	U011210-AI （4-9）
	U011210-AI （5-9）
	U011210-AI （6-9）
	U011210-AI （7-9）
	U011210-AI （8-9）
	U011210-AI （9-9）

